
 

 

 

 
IMPACT TESTING ON SAFETY GLAZING MATERIAL 

 
Rendered to: 

 
SAINT-GOBAIN PERFORMANCE PLASTICS - SOLAR GARD LLC 

8575 A Somerset Drive 
Largo, Florida 33773 

 Report No: C2390.01-122-42 

 Test Date: 09/11/12 

 Report Date: 09/17/12 

 Revision 1: 09/18/12 

Sample ID:  Solar Gard® Armorcoat® 11 mil (Set 1) 6 mm Film-backed Transparent Glass  

Samples Provided By:  Saint-Gobain Performance PlasticsïSolar Gard ï San Diego, California 

Lab Temperature:  21°C  

Duration of Pre-Conditioning @ 21º - 23ºC:  24 Hours 

Test Size:  876 mm wide by 1938 mm high 

All test specimens were destroyed by test or by our personnel and have been disposed of as trash. 

Note:  Impacted from film side only with film clamped in frame. 

Impact Tests:  (EN 12600:2002) 

Impact 

Level 

Drop 

Height 

Spec. 

No. 

Test 

Standard 

Thickness 

(mm) 
Observations 

Fragment 

Weight 

(grams) 

Performance 

Classification 

-- 

3 5.92 No openings -- -- 

4 5.91 No openings -- -- 

2 
450 

mm 

1 

EN 12600 

5.92 No openings 41 -- 

2 5.94 No openings 14 -- 

3 5.89 No openings 26 -- 

4 5.91 No openings 76 -- 

1 
1200 

mm 

1 

EN 12600 

5.85 No openings 9 1 (B) 1 

2 5.96 No openings 6 1 (B) 1 
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